ASP KAYAK BRACKET MOUNT

Parts List:

Item Part Number Description ary
1 KBOO1 JACK BODY 2
2a KB0O2a JACK BODY SCREW Mdx14 2
2b KB002b JACK BODY SCREW Mdx17 4
3a KB0OO3a STEER LOCKER BODY 1
3b KB0O03b STEER LOCKER SCREW 1
3c KBOO3¢ STEER LOCKER WASHER 1
3d KB003d STEER LOCKER NUT 1
4 KBOO4 DEPTH ADJUSTER CLAMP ASSY 1
5 KBOOS GB M8 NUT 6
6 KBOOG& GB M8 WASHER 5
7 KBOO7 STEER HANDLE ASSY 1
Ta KBOO7a STEER HANDLE WASHER 1
8 KBOO& JACK BEAM 1
9 KBOO9 JACK BEAM SCREW 2
10 new KBO10 GB M8 x 70 BOLT 1
11 new KBO11 INCLINED PLATE 1
13 new KBO13 BASE 1
14 KBO14 GB M5 x 40 SCREW 4
15 KBO15 BASE CUSHION 4
16b KBO16b GB M5 WASHER 4
17 KBO17 GB M5 NUT 4
17b new KBO17b GB M5 NUT RETAINER 2
18 KBO18 M8 x 90 SCREW 2
19 KBO19 M8 x 45 SCREW 2
20 KB020 M8 SPACER 4
21 KBO21 SWIVEL CLAMP 2




MHASI~ ASPT-18 MOTOR
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20 | HP8.904.059.00 | bolt 1
19 | HP6. 647. 006. 00 main battery wire 1
18 | HP8.264.157.00 pin 1
17 | HP8.939.001. 00 prop nut 1
16 | HP8.325.004. 86 prop 1
15 HP6. 062. 079. 00 | motor assy (T18-SW) 1
HP6. 062. 044. 00 | motor assy (T18-FW) 1
13 | HP8.242.123.00 depth adjust collar assy 1
" HP6. 171. 040. 01 | bottom cover assy (T18-SW) 1
HP6. 171. 040. 00 | bottom cover assy (T18-FW) 1
11 | HP6. 647.007. 00 wire assy 1
10 | HP7.330.005.00 | switch 1
9 | HP7.330.006.00 | switch 1
HP8. 076. 055. 70 top cover (T18-SW) 1
’ HP8. 076. 055. 00 | top cover (T18-FW) 1
7 HP8. 263. 088. 00 press patch 2
6 HP8. 903. 023. 06 bolt 2
5 HP8. 903. 059. 00 bolt 4
4 | HP8.382.152.08 | spring 1
3 HP8. 379. 059. 00 locking nut 1
2 | HP8.902.213.00 | bolt 1
1 HP8. 667. 025. 00 | battery wire clip 1
No. Drawing No. Part Name Q' ty

T18 Series



ASP T-24 MOTOR

HP8. 626. 041. 24 | shaft 1
23 | HP8.626.041.27 | shaft 1
22 | HP8.903.059.00 | bolt 4
20 | HP6.647.006.00 main battery wire 1
18 | HP8.264.157.00 | pin 1
17 | HP8.325.004. 86 prop 1
16 | HP8.939.001. 00 prop nut 1
HP6. 062. 219. 00 | motor assy (SWT24) 1
15 | HP6.062.197.00 | motor assy (T24) 1
12 | HP6.257.000.00 depth adjust collar assy 1
HP6. 171. 040. 01 | bottom cover assy ( SWT24) 1
11 | HP6.171.040.00 | bottom cover assy (T24) 1
10 | HP6.647.007.00 | wire assy 1
9 HP7. 330. 006. 00 | switch 1
8 HP7. 330. 005. 00 | switch 1
HP8. 076. 055. 70 | top cover (SWT24) 1
7 | HP8.076.055.00 | top cover (T24) 1
6 HP8. 263. 088. 00 press patch 2
5 HP8.903. 023. 06 | bolt 2
4 HPS. 382.152. 08 | spring 1
3 HP8. 667. 025. 00 battery wire clip 1
2 HP8.902.213. 00 | bolt 1
1 HP8. 379. 059. 00 locking nut 1
NO. Drawing NO. Part Name Q' ty

T24 Series




